SPORTON LAB.

FCC RF Test Report

Report No. : FG202911B
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
20.000 MHz 1.000 GHz 1.000 MHz 975.51974 MHz -53.64 dBm -40.64 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.53208 GHz -53.89 dBm -40,89 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.52766 GHz -52.49 dBm -39.49 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.90942 GHz -48.31 dBm -35.31 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.68254 GHz -49.18 dBm -36.18 db
13,000 GHz 19,500 GHz 1,000 MHz 18.03436 GHz -45,92 dBm -32,92 db
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 079.88256 MHz -53.53 dBm -40.53 dB
1,000 GHz 1.840 GHz 1,000 MHz 1.58624 GHz -53.72 dBém -40.72 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.47871 GHz -52.76 dBm -39.76 dB
3.000 GHz 9.000 GHz 1,000 MHz 3.81068 GHz -47.68 dBm -34.68 db
9,000 GHz 12.000 GHz 1,000 MHz 10.68204 GHz -49.23 dém -36.23 db
13,000 GHz 19,500 GHz 1,000 MHz 18.03086 GHz -46,00 dBm -33.00 dB
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LTE Band 2/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
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30.000 MHz 1.000 GHz 1.000 MHz 890.66716 MHz -53.69 dém -20.60 0B 30.000 MHz 1.000 GHz 1.000 MHz 977.94353 MHz -53.55 dBm -40.55 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83349 GHz -53.20 dBm -40.20 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.75121 GHz -53.60 dBm -40.60 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.50714 GHz -52.67 d8m -39.67 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.63598 GHz -52.65 dBm -39.65 dB
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9.000 GHz 13,000 GHz 1.000 MHz 10.66154 GHz -49.32 dBm -36.32 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.66754 GHz -49.28 dBm -36.28 dB
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20.000 MHz 1.000 GHz 1.000 MHz 956.12944 MHz -53.65 dBm -40.65 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.60933 GHz -53.68 dBm -40.68 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.52478 GHz -52.45 dBm -39.45 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.93492 GHz -48.29 dBm -35.29 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.67754 GHz -49.19 dBm -36.19 dB
13,000 GHz 19,500 GHz 1,000 MHz 18.02536 GHz -46,10 dBm -33.10 dB
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SPORTON LAB.
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Report No. : FG202911B

LTE Band 2/ 15MHz
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30.000 MHz 1,000 GHz 1,000 MHz 943.52574 MHz -53.65 dBm -20.65 0B 30.000 MHz 1.000 GHz 1.000 MHz 952.25137 MHz -53.54 dBm -40.54 d&
1.000 GHz 1,840 GHz 1,000 MHz 1.83769 GHz -44.70 dBm -31.70 d& 1.000 GHz 1.840 GHz 1.000 MHz 1.60135 GHz -53.95 dBm -40.95 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.63094 GHz -52.56 d8m -39.56 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.53126 GHz -52.34 dBm -39.34 d8
3.000 GHz 9,000 GHz 1,000 MHz 6.93742 GHz -48.23 dBm -35.23 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.74669 GHz -47.61 dBm -34.61 d&
9.000 GHz 13,000 GHz 1,000 MHz 10.64304 GHz -49.01 dém -36.01 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.64804 GHz -49.28 dBm -36.28 dB
13.000 GHz 18,500 GHz 1,000 MHz 18.02686 GHz -45.70 dam -32.70 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.02986 GHz 7 dBm -32.87 d8
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20.000 MHz 1.000 GHz 1.000 MHz 801.65667 MHz -53.58 dBm -40.58 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.62528 GHz -54.02 dBm -41.02 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.54349 GHz -52.56 dBm -39.56 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.87293 GHz -48.33 dBm -35.33 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.66454 GHz -49.24 dBm -36.24 db
13,000 GHz 19,500 GHz 1,000 MHz 18.02936 GHz -46,06 dBm -33.06 dB
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Report No. : FG202911B

LTE Band 2 / 20MHz
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13.000 GHz 18,500 GHz 1,000 MHz 18.02986 GHz -45.71 dBm -32.71 dB 13.000 GHz 15.500 GHz 1.000 MHz 18.04586 GHz 5 dbm -33.05 dB
( | J ( ] J -
Date: 20.NOV.2022 15:36:10 Date: 20 15z 08

Highest Channel / QPSK

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.40 dB

Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PABS
10 dﬂ SPLIRTOUS J INE_ARS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
50 dBm atlly » A
Loppagye e A o e -~
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
20.000 MHz 1.000 GHz 1.000 MHz 969.70265 MHz -53.49 dBm -40.49 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.07031 GHz -53.79 dBm -40,79 dB
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saronas. FCC RF Test Report

Report No. : FG202911B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0015
40 Normal Voltage 0.0009
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0025
0 Normal Voltage 0.0009

-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0025
20 Maximum Voltage 0.0031
20 Normal Voltage 0.0017
20 Battery End Point 0.0008

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.7 V. ; Maximum Voltage =4.25 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
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s=amranas. FCC RF Test Report Report No. : FG202911B
LTE Band 12
Peak-to-Average Ratio
Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.70 5.74 6.17 PASS
Sporton International Inc. (Kunshan) Page Number 1 A36 of A124
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LTE Band 12/ 10MHz
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26dB Bandwidth

Mode

LTE Band 12 : 26dB BW(MHz)
BW

10MHz

Mod. QPSK 16QAM
Middle CH 9.79 9.65

Spectrum vy Spectrum vy
Ref Level 24.60 dom  Offset 4.60 dB @ RBW 300 kHz RefLevel 24.60 dom  OFset 460 db @ RBW 300 kHz
o At 30dE SWT 126ps @ VBW  1MHz  Mode Auto FFT o Att 300E SWT 1265 @ VBW 1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | Function | Function Result
M1 1 704,263 MHz 17.75 dBm ndB down 9.79 MHz M1 1 706.121 MHz 17.10 dém ndB down 9.65 MHz
T 1 702,545 MHz -8.27 dém nde. 26.00 d& T 1 702,685 MHz -8.16 dém nde. 26.00 d&
T2 1 712,335 MHz -9.35 dern Q factar 71.9 T2 1 712,335 MHz -9.25 dam Q factar 73.2
GInn ve L JL GInn ve
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Occupied Bandwidth

Mode

LTE Band 12 : 99%0BW(MHz)
BW

10MHz

Mod. QPSK 16QAM
Middle CH 9.03

8.99

Spectrum vy Spectrum vy
Ref Level 24.60 dom  Offset 4.60 dB @ RBW 300 kHz RefLevel 24.60 dom  OFset 460 db @ RBW 300 kHz
o At 30dE SWT 126ps @ VBW  1MHz  Mode Auto FFT o Att 300E SWT 1265 @ VBW 1MHz  Mode Auto FFT
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Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | Function | Function Result |
M1 1 704,623 MHz 18.29 dBm M1 1 704.843 MHz 16.61 dém
T 1 7029345 MHz 11.54 dbm Oce Bw 2.030960031 MHz T 1 702.9845 MHz 11.68 dBm Oce Bw £.901008991 MHz
T2 1 7120155 MHz 11.75 der T2 1 711.9755 MHz 10.09 dam
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630.000 MHz 698.200 MHz 100.000 kHz 698.89555 MHz -24.18 dBm -11.18 dB 714,000 MHz 716.000 MHz 100.000 kHz 715.74725 MHz 21.88 dém -8.12 dB
698.900 MHz 699.000 MHz 30.000 kHz 698.99106 MHz -19.79 dBém -6.79 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00135 MHz -17.07 dem ~4.07 dB
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690,000 MHz 698.900 MHz 100.000 kHz 698.85110 MHz -22.43 dBm -9.43 d& 714,000 MHz 716,000 MHz 100.000 kHz 715.11189 MHz 14.13 dBm -15.87 dB
£98.900 MHz 599.000 MHz 30.000 kHz 698.99565 MHz -23.70 dBm -10.70 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.05420 MHz -24.49 dBm ~11.49 dB
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630.000 MHz 698.200 MHz 100.000 kHz 698.89555 MHz -24.43 dBm -11.43 dB 713.000 MHz 716.000 MHz 100.000 kHz 715.77972 MHz 21.61 dBm -8.39 dB
698.900 MHz 699.000 MHz 30.000 kHz 698.99795 MHz -17.89 dBém -4.89 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00205 MHz -18.08 dem -5,08 dB
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690,000 MHz 698.900 MHz 100.000 kHz 698.85099 MHz -25.64 dBm -12.64 d& 713,000 MHz 716,000 MHz 100.000 kHz 714.23926 MHz 10.16 dBm -19.84 dB
£98.900 MHz 599.000 MHz 30.000 kHz 698.99795 MHz -26.43 dBm -13.43 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00275 MHz ~26.15 dBm -13.15 dB
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698.900 MHz 699.000 MHz 30.000 kHz 698.99985 MHz -18.57 dém -5.57 d& 716.000 MHz 716.100 MHz 30.000 khz 716.00175 MHz -15.37 dem -2.37 d&
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 642.00900 MHz -64.80 dBm -51.80 dB
725.000 MHz 1.000 GHz 100,000 kHz 727.33516 MHz -64.07 dBm -51.07 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -42.55 dBm -29,.55 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -48.83 dBm -35.83 dB
7.000 GHz 9.000 GHz 1.000 MHz £8.92927 GHz -51.62 dBm -38.62 dB
Jl t w
Date: 14OV 2022 10:29:13
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SPORTON LAB.

FCC RF Test Report

Report No. : FG202911B

LTE Band

12 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum -
Ref Level 0.00 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PABS Limit §heck PARS
_10 4dpe_EPURIOUS LINE ABS PABS _10 ddhe_$PURIOUS LINE ABS PARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dBi
30de 30 dB
-40 dBm -40 dBm
-50 dém f — — Aagopens — A ||| =0 dem — -~ el r
50 dam— | 50 dBm—{1
| |
70 de 70 dB
80 dB 80 dB
-90 dm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim
30.000 MHz 590.000 MHz 100.000 kHz 631.78411 MHz ~64.73 dBm E1.73 dB 30.000 MHz £00.000 MHz 100.000 kHz 643.98801 MHz ~64.80 dBm -51.80 d&
725.000 MHz 1.000 GHz 100.000 kHz 976.78571 MHz -64.15 dém -51.15 dB 725.000 MHz 1.000 GHz 100.000 kHz 965.79670 MHz -64.05 dém -51.05 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -40.14 dBm -27.14 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -41.08 dBm -28.08 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.64079 GHz -48.97 d8m -35.97 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89326 GHz -48.79 d8m -35.79 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.94826 GHz -51.54 dBm -38.54 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.95226 GHz -51.78 dBm -38.78 dB
( | ) - ( ] J -
Data: 14 1 Date: 14 10:51:22
Highest Channel / QPSK
Spectrum | T
Ref Level 0.00 dém Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
i < g 5S
10 dé?h" PURIOUS_LINE_ABS PAES
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm t oy
) R [T —_— S, [T PN ———
-60 dBm !
l—J
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 605.72714 MHz -64.80 dBm -51.80 dB
725.000 MHz 1.000 GHz 100,000 kHz 725.41209 MHz -63.97 dBm -50.97 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -41.63 dBm -28.63 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94826 GHz -48.83 dBm -35.83 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.96226 GHz -51.57 dBm -38.57 dB
i ) A
Date; 14, NQV. 2000 10:80-16
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SPORTON LAB.

FCC RF Test Report

Report No. : FG202911B

LTE Band

12 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum -
Ref Level 0.00 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PABS Limit §heck PARS
_10 4dpe_EPURIOUS LINE ABS PABS _10 ddhe_$PURIOUS LINE ABS PARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dBi
30 dB 30 dB
-40 dBm -40 dBm
-50 dém s -50 dém )
I i~ | P ——— I [P U P——
50 dam—1 50 dBm—]
- |
70 dB 70 dB
80 dB 80 dB
-90 dm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim
30.000 MHz 590.000 MHz 100.000 kHz 641.34033 MHz “64.71 dBm 5171 dB 30.000 MHz £00.000 MHz 100.000 kHz 626.17601 MHz ~64.77 dBm 5177 dB
725.000 MHz 1.000 GHz 100.000 kHz 943.26923 MHz -64.01 dém -51.01 0B 725.000 MHz 1.000 GHz 100.000 kHz 903.43407 MHz -64.11 dém -51.11 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -41.04 dBm -28.04 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -40.81 dBm -27.81 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94226 GHz -48.55 dBm -35.55 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88926 GHz -48.94 d8m -35.94 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.73407 GHz -51.80 dBm -38.80 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.04826 GHz -51.54 dBm -38.54 dB
( | ) .- [ I ) .-
Data: 14 .2022 11:06:48 Date: 14.} L2022 11:05:54
Highest Channel / QPSK
Spectrum | T
Ref Level 0.00 dém Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
i < g 5S
10 dé?h" PURIOUS_LINE_ABS PAES
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
. e
-50 dBm N - = ———_ P —
-60 dBm !
"
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 644.64768 MHz -64.87 dBm -51.87 dB
725.000 MHz 1.000 GHz 100,000 kHz 025,123736 MHz -63.59 dBm -50.59 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -41.85 dBm -28.85 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89976 GHz -48.77 dBm -35.77 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.74106 GHz -51.62 dBm -38.62 dB
Jjl ) A
Date; 14, NOV. 2000 11:04-46
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LTE Band 12/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum -
Ref Level 0.00 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PABS Limit §heck PARS
_10 4dpe_EPURIOUS LINE ABS PABS _10 ddhe_$PURIOUS LINE ABS PARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dBi
30de 30 dB
-40 dBm -40 dBm
-50 dém parpiatty -50 dém prorsPiet
JUSN J—m. (RS SEN  PE—— | L S P
50 dam—1 50 dBm—1
| -
70 de 70 dB
80 dB 80 dB
-90 dm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim
30.000 MHz 590.000 MHz 100.000 kHz £21.22039 MHz ~64.78 dBm -51.78 dB 30.000 MHz £00.000 MHz 100.000 kHz 63004048 MHz ~64.79 dBm “E1.70 dB
725.000 MHz 1.000 GHz 100.000 kHz 884.75275 MHz -64.25 dém -51.25 dB 725.000 MHz 1.000 GHz 100.000 kHz 943.26923 MHz -64.08 dBm -51.08 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -40.49 dBm -27.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -40.65 dBm -27.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93626 GHz -48.90 d8m -35.90 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88226 GHz -48.70 d8m -35.70 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.73307 GHz -51.74 dBm -38.74 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.04826 GHz -51.70 d8m -38.70 dB
( | ) - ( ] J -
Data: 14 11:21:4 Date: 14.} 11:21:00
Highest Channel / QPSK
Spectrum | T
Ref Level 0.00 dém Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
i < g 5S
10 dé?h" PURIOUS_LINE_ABS PAES
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
" P N
-0 dBm T g —— — =
-60 dem—H
’ N
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 614.96252 MHz -64.59 dBm -51.59 dB
725.000 MHz 1.000 GHz 100,000 kHz 002,33516 MHz -64.12 dBm -51.12 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -41.71 dBm -28.71 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88376 GHz -48.44 dBm -35.44 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.94526 GHz -51.80 dBm -38.80 dB
Jjl ) A
Dates 14 NOL 2022 11:=20=18

Sporton International Inc. (Kunshan)
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Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0016
30 Normal Voltage 0.0024
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0015
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0009 PASS
-20 Normal Voltage 0.0025
-30 Normal Voltage 0.0029
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0027
20 Battery End Point 0.0016

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.7 V. ; Maximum Voltage =4.25 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : 2AFZZA60L
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s=amranas. FCC RF Test Report Report No. : FG202911B
LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.58 5.68 6.06 PASS
Sporton International Inc. (Kunshan) Page Number : AG7 of Al124

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZA60L
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FCC RF Test Report

Report No. : FG202911B

LTE Band 13/ 10MHz

Middle Channel / Full RB/ QPSK

Spectrum

Ref Level 24.60 dom  Offset +.60 b

att 3008 AQT 2 ms @ RBW 10 MHz
(@152 View

F 782.0 MHz

ean Pwir + 20.00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000
Mean Peak Crest | 0% | 100 | 0% | 0.01% |
Trace 1 [ 22.71dem | 27.73 dam .03 6B 2.38 d8 3.94 d8 .58 0B 4.96 8
—_—
i ] [T

Middle Channel / Full RB/ 16QAM

Spectrum

Ref Level 24.60 dom  Offset +.60 b

att 3008 AQT 2 ms @ RBW 10 MHz
(@152 View

F 782.0 MHz

Gomplementary Cumulative Distribution Function

ean Pwr + 20.00 dB

Samples: 130000
Mean Peak Crest | 0% | 100 | 0% | 0.01% |
Trace 1 21.65 dBm 28.02 dBm 6.37 dB 3.07 d8 4,73 dB 568 dB 6.06 dB
)j ] [y

Middle Channel / Full RB/ 64QAM

Spectrum

Ref Level 24.60 dom  Offset +.60 b

att 3008 AQT 2 ms @ RBW 10 MHz
(@152 View

%,
001 -
5
X
1E-O )‘
i
1E-O T A %
1E-0 - |
| H\
F 702.0 MHz can Pwr + 20.00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak Crest | 0% | 100 | 0% | 0.01% |
Trace 1 [ 20.52 dem | 27.72 dam 7.10 6B 3.10d8 510 dB 6.06 dB 5.54 08
—_—
Jj ] ()

Sporton International Inc. (Kunshan)
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s=amranas. FCC RF Test Report Report No. : FG202911B

26dB Bandwidth

Mode

LTE Band 13 : 26dB BW(MHz)
BW

10MHz

Mod. QPSK 16QAM
Middle CH 9.95

9.85

Spectrum 'y Spectrum 'y
Ref Level 24.60 dom  Offset +.60 db e RBW 300 kHz RefLavel 24.60 dom  Offset +.50 dB e RBW 300 kHt
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 126ps @ VBW  1MH:  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@ 30k max
20 doum i 10 dim) 20 den WL Mi[1] 17.11 dBm
P PRTSN N N O, 80 MHz| N R 779.1830 MHz
10 dBm / ndB . 0 dB 10 dém / - - wan N 26.00 dB
[ Bw \ 9.950000000 MH | Bw | 9.850000000 MH
| y f . | .
o com .i Q factor L 78.7 o o | Q factor | 79.1
i v 1 (5
-10 - 10
| / \
20 4 = = = 20 dBm P
30 30
-40 -40 d
-50 dBm—t -50 dim—t
60 d -60 db
70 d 70 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 783,558 MHz 18.10 dBm ndB down 9,95 MHz M1 1 775,183 MHz 17.11 dém ndB down 9,85 MHz
T1 1 777.125 MH2 -8.08 dBm nd8 26.00 dB T1 1 777.105 MHz -9.25 dBm nd8 26.00 dB
T2 1 787,075 MHz -7.81 dBm Q factor 78.7 T2 1 786,955 MHz -8.85 dBm Q factor 78.1
J (IR we J CINRRAED e

Sporton International Inc. (Kunshan) Page Number 1 A59 of A124
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Occupied Bandwidth

Mode

LTE Band 13 : 99%0BW(MHz)

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.07

9.05

Spectrum 'y Spectrum 'y
Ref Level 24.60 dom  Offset +.60 db e RBW 300 kHz RefLavel 24.60 dom  Offset +.50 dB e RBW 300 kHt
o Att 30dE SWT  12.6ps @ VBW 1MH:  Mode Auto FFT e Att 30de SWT 1264 @ VBW  1MH:  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@ 30k max
20 doum Mi[1] ~17.96 dBm 20 den ¥ Mi[i] 1671 dBm
T [Py e T 783.8380 MHz P S 1 P 782.5590 MHz
10 dBm J‘v - Oce Bw ‘-; 9.070929071 MHZ| 10 dam fz' - pattiiialid Ooc Bw 'r 9.050949051 MHz|
\ / 1
/
0 dem ] | 0 dam !
f 4 f \
/ \ i 3
10 : -10
i It !
] ~ — . - \
a0k - - -20 b X
v T f ~
-30 -30
-40 -40 d
-50 dBm—t -50 dBm—t
60 d -60 db
70 d 70 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result
ML 1 753,638 MHz 17.96 dém M1 1 782,559 MHz 16.71 dBm
T1 1 TTT.4645 MH2 12.43 dBm 0ce Bw 9.070929071 MH: T1 1 TTT.4645 MHz 10.56 dBm oce Bw 9.050949051 MHz
T2 1 786,5355 MHz 11.68 dBm T2 1 786,5155 MHz 9.93 dém
J (IR we J (I ve
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Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
ectrum =) |((spectrum E
Ref Level 24.60 dBm  Offset 4.60 db Mode Auta Sweep Ref Level 24.60 dém  Offset 4.60 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 abiiLgheck PR T 20 bl fheck pARS .
Line kPURIOUS LINE ABS ‘ paks Line _§PURIOUS_| INE_ABS_| PARS ]
10 dBm | 10 dém ‘
o d 0 dBm l
-10 dam h -10 dBm — I !
-20 dBm ’ i H -20 dBm T
. . [
SPURIOUS_LINE_ABS_ j [ J]' ﬂ SPURIOUS_LINE_ABS, ﬂ /j \
-40 dBm l,-.VL H -40 dBm. H i
50 dem M i 50 dBm ] . i
n WA o TAJ
-60 dBm o -60 dBm A Ly
Y I e
K \ 7
70 dam Ay 0 dBm- 1 L
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop B806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
763,000 MHz 775.000 MHz 6,250 kHz 773.15984 MHz -55.96 dBm -20.96 d& 763.000 MHz 775.000 MHz 6.250 kHz 773.61538 MHz -70.97 dém -35.97 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.22522 MHz -42.05 dBm -29.05 di 775.000 MHz 775,900 MHz 100.000 kHz 775.48506 MHz -58.41 dem -45.41 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99695 MHz -49.65 dBm -36.65 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.99595 MHz -63.38 dBém -50.38 dB
776.000 MHz 788.000 MHz 100.000 kHz T77.37263 MHz 21.78 dBm -8.22 dB 776,000 MHz 788,000 MHz 100.000 kHz 786.65135 MHz 21.63 dém -8.37 dB
788.000 MHz 786.100 MHz 30.000 kHz 788.09955 MHz -62.86 dBm -49.86 di 788.000 MHz 788.100 MHz 30.000 kHz 788.03192 MHz -46.95 dBm -33.95 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.23671 MHz -59.24 dBm -46.24 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.82692 MHz -36.66 dBém -23.66 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.98052 MHz -76.50 dBm -41.50 dB 793.000 MHz 806,000 MHz 6.250 kHz 793,17532 MHz -68.08 dbm -33.08 dB.
—_—
il ) [ [ [ )i (]
Datea: 14.NOV.:Z 13:06:32 Date

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

oo
Spectrum o= (| Spectrum A
Ref Level 24.60 dBm  Offset 4.60 db Mode Auta Sweep Ref Level 24.60 d8m Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [®1 cvgPwr
op dbiil gheck pARS oogbiaitgheck | 0 1 @ pass 000 | | |
Line _$PURIOUS_) INE_ABS PARS Line _§PURIOUS_| INE_ABS_| PARS
10 dBm 10 dam
od 0 dBm ‘ |
10 dBm J! -10 dem — ‘ |[
-20 dam t i\ -20 dBm- J 1
P ./ am an ]
SPURIOUS_LINE_ABS_ \_‘ SPURIOUS_LINE_ABS, r,__,. T\
-40 dBm -40 dBm
-50 dBm ,,,IM -50 dBm “,Jr‘.
o o ;/"‘"r m
E ™, g .y
70 dem e 70 dBm 7 T
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.65834 MHz -41.66 dBm -6.66 d& 763.000 MHz 775.000 MHz 6.250 kHz 774.55045 MHz -56.69 dBém -21.69 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.74221 MHz -29.22 dBm -16.22 dg 775.000 MHz 775.900 MHz 100.000 kHz 775.87527 MHz -43.34 dém -30.34 db
775.900 MHz 776.000 MHz 30.000 kHz 775.95440 MHz -33.83 dBm -20.83 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.92373 MHz -48.51 dém -35.51 dB
776.000 MHz 788.000 MHz 100.000 kHz 778.48751 MHz 7.19 dBm -22.81 di 776.000 MHz 788.000 MHz 100.000 kHz 784,40950 MHz 7.10 dem -22.90 dB
788,000 MHz 788.100 MHz 30.000 kHz 788.08066 MHz -50.86 dBm -37.86 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.05010 MHz -35.66 dBm -22.66 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.12692 MHz -46.28 dBm -33.28 d& 788,100 MHz 793.000 MHz 100.000 kHz 788.21014 MHz -31.79 dém -16.79 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.44805 MHz -64.42 dBm -29.42 di 793.000 MHz 806.000 MHz 6.250 kHz 793.16234 MHz -58.81 dBm -23.91 dB
—
)il ) ] [ w
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